Attachment B —
Compression Test Data



Uniaxial Compression Strength Test: BC-81-2-1U

Axial Stress - Time Test and Specimen Data:
200 Specimen ID: BC-81-2-1U Moisture Condition: dry
4 Depth (m): 17.56 Test Completed on: 21-Feb-19
150 4 Length (mm): 105.03 Load Control: axial displ.
o Diameter (mm): 47.48 Loading Rate (mm/s): 0.0007
% 4
= 100 4
£ Test Results:
2 1 Peak Strength (MPa) | 152.4
50 +
i mechanical electrical
Axial Strain at Peak (%) 0.406 0.297
0 ) : ) Maximum Volumetric Strain (%) - 0.162
0 200 400 600 800 1000 1200 Young's Modulus, E (GPa) 48.7 61.5
Time (sec) Poisson's Ratio, v -- 0.23
Stress - Strain Curves Failure Description:
- massive/planar shear
200
150 AN
. Notes:
g - Testing completed in accordance with ASTM D7012-14
% 100 - Elastic properties estimated over the range of 45-55% of peak strength
g Axial Strain (LVDTS) / -"--" = no data/not available
.‘%" 50 | Axial Strain
= Circ. Strain
Vol. Strain ' /
0 ——— LAttt
-0.6 -0.4 -0.2 0.0 0.2 0.4 0.6
Strain (%)
Protected Business Information P-00924.002 Tested by: GB, TA

CanmetMINING - Rock Mechanics Laboratory Geological Survey of Canada Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-2T
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-2F
Rock Type: sandstonge
Length (mm): 105.0Z
Diameter (mm): 47,50

Confinement(MiPa)

j5.0|

Test Resiits:

Pz Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (Gpa)

Poisson's Ratio

Failure D&scription:

Moisture Condition:
Test Completed on:

Load Control:

Loading Rate (mm/s):

255.3

0.547
0.392
56.1

0.15

dry
11-Mar-19
axial
0.0007

- mditiple shear, massive/crushing along horizontal plane in upper 1/3 of sample

Notes:

- Testing completed in accordance with ASTM D7012-14

=Elastic properties estimated over the range of 45-55% of peak strength

P-002797.002

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-3U

Axial Stress - Time Test and Spacimen Data:
200 Specimen ID: BC-81-2-3U Moisture Condition:
. Depth (m): 29.58 Test Ccmpleted on:
150 4 Length (rnm): 105.01 Lozd Control:
o Diameter (mm): 47.27 Loading Rate timm/s):
% .
= 100 4
g Test Results: )
= ] Peak Strengtn (MPa) i 156.2
50 +
\ mechanical electrical
Axial Strain at Peak (%) 0.341 0.244
0 : : Maximuin Volumetric 3train (%) -- 0.115
0 <00 40(_) 600 800 1000 Young's Medalus, E (GPa) 57.2 64.5
Time (Sec) Poisson's Ratio, v -- 0.36
Stress - Strain Curves Faliure Description:
200 ~massive shear
150
. Notes:
g - Testing completed in accordance with ASTM D7012-14
% 100 3 - Elastic properties estimated over the range of 45-55% of peak strength
g Axial Strain (LVDTS) -"--" = no data/not available
.‘%" 50 Axial Strain
e Circ. Strain
Vol. Strain ;
0 —
-0.6 -0.4 -0.2 0.0 0.2 0.4 0.6
Strain (%)
Protected Business Information P-00924.002

CanmetMINING - Rock Mechanics Laboratory Geological Survey of Canada

dry
21-Feb-19

axial displ.

0.0007

Tested by: GB, TA
Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-4

Stress - Time Test and Specimen Data:
150
Sigma 1 Specimen ID: BC-81-2-4T Moisture Condition: dry
...... Sigma 3 Rock Type: sandstone Test Completed on: 11-Mar-19
Length (mm): 105.03 Load Control: axial
Diameter (mm): 47.14 Loading Rate (mm/s): 0.0007

Confinement (MPa)

Test Results:

1 M 1 1 1 M 1 M IS
0 o Peak Strength (MPa) 139.6
800 1200 1600 2000 2400 2800 . )
) Axial Strain at Peak (%) 0.705
Time (sec) . . .
Maximum Volumetric Strain (%) 0.173
Young's Modulus, E (GPa) 26.0
Poisson's Ratio nd
rain Curves
| Failure Description:
; , - planar shear, FA = 65°
7
— 100 % / \
N I
g \
= | )\ Notes:
'; '\\: 7 - Testing completed in accordance with ASTM D7012-14
£ 50 / - Elastic properties estimated over the range of 45-55% of peak strength
.20 / Axial Strain
0
/’ Circ. Strain
V/ Vol. Strain
0 T : T T t : y : + F ™~ : T
-0.4 -0.2 0.0 0.2 0.4 0.6 0.8 1.0
Strain (10°m/m)
Protected Business Information Tested by: GB, TA

CanmetMINING - Rock Mechanics Laboratory P-002797.002 Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-5U

Axial Stress - Time Test and Specimen Data:
250 Specimen ID: BC-81-2-5U Moisture Condition: dry
A Depth (m): 47.60 Test Completed on: 21-Feb-19
200 + Length (mm): 105.01 Load Control: axial displ.
o - Diameter (mm): 47.38 Loading Rate (mm/s): 0.0007
a.
S 150 +
- ]
€ 100 4 Test Results:
> | Peak Strength (MPa) | 194.7 '
50 +
mechanical electrical
| Axial Strain at Peak (%) 0.448 0.354
0 ) Maximum Volumetric Strain (%) - 0.258
0 200 400 600 800 1000
. Young's Modulus, E (GPa) 62.0 68.3
Time (sec) Poisson's Ratio, v -- 0.16
Stress - Strain Curves Failure Description:
-massive shear, vertical splitting
250
200
. Notes:
T 150 . , .
% - Testing completed in accordance with ASTM D7012-14
: - Elastic properties estimated over the range of 45-55% of peak strength
g 100 Axial Strain (LVDTS) -"--" = no data/not available
o0 Axial Strain l - "*" = peak strength estimated as initial drop in axial stress and corresponding rapid
(7} - ]
change in circular strain
50 e Circ. Strain B g
Vol. Strain
O M 1 . ) _,4 .‘ /4_ [ " 1
-0.6 -04 -0.2 0.0 0.2 0.4 0.6
Strain (%)
Protected Business Information P-00924.002 Tested by: GB, TA

CanmetMINING - Rock Mechanics Laboratory Geological Survey of Canada Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-6T
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-6T
Rock Type: sandstone
Length (mm): 104.95
Diameter (mm): 47.38

Confinement (MPa)

Test Results:

Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)

Poisson's Ratio

Failure Description:
- undulating shear, FA = 60°

Notes:

Moisture Condition:
Test Completed on:
Load Control:

Loading Rate (mm/s):

113.0

0.531

0.377

29.1

0.26

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-001949.003

dry
12-Mar-19
axial
0.0007

T

ested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-66.71-U
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Protected/Business Information
CanmetMINING - Rock Mechanics Laboratory

1.2

Test and Specimen Data:

Specimen ID: BC-81-2-66.71-U
Depth (m): 66.71

Length (mm): 104.35
Diameter (mm): 47.42

Test Results:
Pedk Strengt!i (MPa)

Axizi Strain 24 Peak (%)
Maximuni Volumiztric Strain (%)
Young's Mozulus, E (GPa)

“oisson's Ratio, v

7aildre Description:
“undulating shear, FA = 60°

Motes:

Moisture Condition:
Test Completed-on:
Load Controi:
Loading Rate (mm/s):

I 27.4
mechanical electrical
I__O.875 0.470
r 0.754 0.374
5.7 7.9
0.07 0.19

dry
14-Feb-20
axial displ.
0.0007

- Weathered sample with pre-existing internal defects; hydrostone used to fill sample ends

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-66.99-U

Axial Stress - Time

Test and Specimen Data:

Moisture Condition:

Test Completed on:

Load Control:

Loading Rate (mm/s):

10.6
mechanical electrical
1.729 0.895
0.899 0.165
0.7 1.3
0.30 nd

20 Specimen ID: BC-81-2-66.99-U
Depth (m): 66.99
16 + Length (mm): 104.88
= Diameter (mm): 47.50
s 124
-
P Test Results:
.‘%" Peak Strength (MPa)
4 4+
Axial Strain at Peak (%)
0 ——————t—t— — Maximum Volumetric Strain (%)
0 500 1000 15{00 2000 2500 3000 3500 Young's Modulus, E (GPa)
Time (sec) Poisson's Ratio, v
Stress - Strain Curves Failure Description:
-axial splitting
20 T
Axial Strain (LVDTs)
16 Axial Strain
_ T cresten ( Notes:
g 12 Vol. Strain
%— s%\\ / - Testing completed in accordance with ASTM D7012-14
© 8 T
Eo - "nd" = could not be determined
7] 4 1
0 e ;-—-!

-1.0 -0.5 0.0 0.5 1.0
Strain (%)

Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

P-00924.002
Geological Survey of Canada

- Elastic properties estimated over the range of 45-55% of peak strength

dry
14-Feb-20
axial displ.
0.0007

- Weathered sample with pre-existing internal defects; hydrostone used to fill sample ends

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-70.94-U
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Protected Business Information
CanmetMINING - Rock Mechanics/Laboratory

VA
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Test and Specimen Data:

Specimen ID;
Depth (m):
Length (mmi):

Diameter/(mm):

BC-81-2-70.94-U
70.94

104.97

47.36

Moisture Conditiur::
Test Complztzrion:
Load Centroi:

Loading Rate (mm/s):

Test Results:
Peak Strength (MZ2)

Axial Strair. z¢ Peak (%)
Maximum Volarozcric Strain (%)
Young'= Modulus, E (GPa)
Poisson's Ratio, v

#ailure Description:
-axial splitting, multiple fractures

Jotes:

201.4
mechanical electrical
0.318 0.236
0.167 0.147
72.8 76.7
0.19 0.23

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-74.

350
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Protected Business Information

Stress - Time

Stre
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- Strain Curves

Axial Strain
Circ. Strain

Vol. Strain

0.2 0.4

CanmetMINING - Rock Mechanics Laboratory

0.6 0.8

Strain (10°m/m)

Test and Specimen Data:

Specimen ID:
Rock Type:
Length (mm):

Diameter (mm):

BC-81-2-71.09-T
sandstone
104.98

47.36

Confinement (MPa)

Test Results:

Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)

Poisson's Ratio

Failure Description:

- massive shear (60°) and axial splitting

Notes:

Moisture Condition:
Test Completed on:

Load Control:

Loading Rate (mm/s):

290.8

0.471

0.263

72.9

0.20

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-002797.002

dry
12-Mar-20
axial
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-71.09-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Strain (%)

Test an¢/ 5pecimen Data:

Specime:i 'D: BC-81-2-71.20-U Moisture Condition: dry
Depth rn): 71.20 Test Completed on: 14-Feb-20
Leng’r, (mm): 104.98 Load Control: axial displ.

Diz:reter (mm): 47.36 Loading Rate (mm/s):  0.0007

Test Results:
Peak Strength (MPa) | 155.0

mechanical electrical

Axial Strain at Pcak (%) 0.305 0.364
Maximum Volumetric Strain (%) nd 0.271
Young's Mcdulus, E (GPa) 57.8 50.1
Poisson's Ratio, v 0.13 0.23

Faiiure Description:

-axial splitting

Notes:
- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-75.87-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-75.87-U
Depth (m): 75.87
Length (mm): 104.97

Diameter (mm): 47.34

Test Results:
Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)
Poisson's Ratio, v

Failure Description:
-undulating shear, FA = 60°

Notes:

Moisture Condition:

Test Completed on:

Load Control:

Loading Rate (mm/s):

55.0
mechanical electrical
0.469 0.418
nd 0.247
16.4 17.9
nd 0.19

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

-"nd" = could not be determined

P-00924.002
Geological Survey of Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-76.12-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-76.12-U
Depth (m): 76.12
Length (mm): 104.95

Diameter (mm): 47.37

Test Results:
Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)
Poisson's Ratio, v

Failure Description:
-undulating shear, FA = 65°

Notes:

Moisture Condition:

Test Completed on:

Load Control:

Loading Rate (mm/s):

48.9
mechanical electrical
0.539 0.562
0.369 0.366
12.6 11.3
0.09 0.17

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Triagxial Compression Strength Test: BC-81-2-76723-
Stress - Time Test and Specimen Data:
150

Sigma 1 Specimen ID: BC-81-2-76.23-T Moisture Condition: dry
______ Sigma 3 Rock Type: sandstone Test Completed on: 12-Mar-20
100 Length (mm): 104.94 Load Control: axial
o Diameter (mm): 47.34 Loading Rate (mm/s):  0.0007
g / X Confinement (MPa)
& 50 4
Q Test Results:
0 -
Peak Strength (MPa) 135.1
0 0 1000 0 2000 . .
Vs Axial Strain at Peak (%) 0.533
e (sec) . . .
Maximum Volumetric Strain (%) 0.449
Young's Modulus, E (GPa) 314
. Poisson's Ratio 0.22
Stress - Stra rves
150
N Failure Description:
- undulating shear, FA = 63°
—~ 100
©
o
= |
: ‘ ed in accordance with ASTM D7012-14
€ 50 tie imated over the range of 45-55% of peak strength
o0 Axial Strain
"
Circ. Strain
Vol. Strain
0 —

-0.4 -0.2 0.0 0.2 0.4 0.6 0.8 1.0
Strain (10°m/m)

Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Tested by: GB, TA

P-002797.002 Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-86.74-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Strain (%)

Test and Specimen Data:

Specimen ID: BC-81-2-86.74-U Moisture Condition: dry

Depth (m): 86.74 Test Completed on: 14-Feb-20
Length (mm): 105.00 Load Control: axial displ.
Diameter (mm): 47.35 Loading Rate (mm/s):  0.0007

Test Results:

Peak Strength (MPa) 231.7
mechanical electrical
Axial Strain at Peak (%) 0.362 0.365
Maximum Volumetric Strain (%) 0.223 0.126
Young's Modulus, E (GPa) 73.4 68.3
Poisson's Ratio, v 0.13 0.28

Failure Description:

-massive shear, combination of axial splitting and planar shear (FA = 60°)

Notes:

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002

Geological Survey of Canada

Tested by: GB, TA
Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-86"
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

1.0

Test and Specimen Data:

Specimen ID: BC-81-2-86.85-T Moisture Condition:
Rock Type: sandstone Test Completed on:
Length (mm): 105.01 Load Control:
Diameter (mm): 47.35 Loading Rate (mm/s):

Confinement (MPa)

Test Results:

Peak Strength (MPa) 299.9
Axial Strain at Peak (%) 0.494
Maximum Volumetric Strain (%) 0.326
Young's Modulus, E (GPa) 72.9
Poisson's Ratio 0.21

Failure Description:
- planar shear, FA = 62°

Notes:
- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-002797.002

dry
13-Mar-20
axial
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-86.96-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-86.96-U
Depth (m): 86.96
Length (mm): 104.99

Diameter (mm): 47.35

Test Results:
Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)
Poisson's Ratio, v

Failure Description:

-axial splitting

Notes:

Moisture Condition:

Test Completed on:

Load Control:

Loading Rate (mm/s):

186.2
mechanical electrical
0.300 0.235
0.241 0.098
68.1 82.3
0.08 0.30

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Triaxial Compression Strength Test:
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-87.07-T Moisture Condition:
Rock Type: sandstone Test Completed on:
Length (mm): 105.01 Load Control:
Diameter (mm): 47.36 Loading Rate (mm/s):

Confinement (MPa)

Test Results:

Peak Strength (MPa) 273.4
Axial Strain at Peak (%) 0.489
Maximum Volumetric Strain (%) 0.325
Young's Modulus, E (GPa) 67.3
Poisson's Ratio 0.19

Failure Description:

- conical shear

Notes:
- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-002797.002

dry
13-Mar-20
axial
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-93.92-U
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Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-93.92-U
Depth (m): 93.92
Length (mm): 104.99

Diameter (mm): 47.28

Test Results:
Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)
Poisson's Ratio, v

Failure Description:
- wedge failure (55°), from top-middle

Notes:

Moisture Condition:

Test Completed on:

Load Control:

Loading Rate (mm/s):

137.9
mechanical electrical
0.224 0.204
0.138 0.066
75.1 78.9
0.12 0.27

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial

240

200

160

120

5igma 1 (MPa)

80

240

200

160

120

Sigma 1 (MPa)
[0}
o

40

Compression Strength Test: BC-81-2-99.17-U

Axial Stress - Time

-|- / e B s e } } 4
0 100 200 300 400 500 600 /700
Time (sec)

Stress - Strain Curves
|

Axial Strain (LVDTs) 1
Axial Strain
e Circ. Strain i
Vol. Strain ‘\‘V
e e e e e e} }
-0.6 -0.4 -0.2 0.0 0.2 0.4 0.6

Strain (%)

Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specirhen ID: BC-81-2-99.17-U
Depth (m): 99.17
Length (mm): 105.00

Diameter (mm): 47.34

Test Results:
Peak Strength (MFa)

Axial Strzin at Peak (%)
Maximum Volumetric Strain (%)
You:g's Mcdulus, E (GPa)

Poisson's Ratie; v

Faiiure Description:

<axial splitting

Notes:

Moisture Condition:

Test Completed on:

Load Co:itrol:

Loarling Rate (mm/s):

206.2
mechanical electrical
0.325 0.292
0.226 0.106
71.2 73.3
0.11 0.28

- Testing completed in accordance with ASTM D7012-14

- Elastic properties estimated over the range of 45-55% of peak strength

P-00924.002
Geological Survey of\Canada

dry
14-Feb-20
axial displ.
0.0007

Tested by: GB, TA
Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-99.28-U

Axial Stress - Time Test and Specimen Data:
300 Specimen ID: BC-81-2-99.28-U Moisture Condition: dry
550 Depth (m): 99.28 Test Completed on: 14-Feb-20
T Length (mm): 105.00 Load Control: axial displ.
E 200 + Diameter (mm): 47.31 Loading Rate (mm/s):  0.0007
2
= 150 +
E Test Results:
2 100 + Peak Strength (MPa) | 240.1
50 T+ mechanical electrical
Axial Strain at Peak (%) 0.332 0.316
0 j ’ ’ ’ Maximum Volumetric Strain (%) 0.256 0.092
0 200 Ti 400 600 800 Young's Modulus, E (GPa) 78.2 78.4
Ime (sec) Poisson's Ratio, v 0.08 0.32
Stress - Strain Curves Failure Description:
- massive planar shear, FA = 60°
300
250 +
_200 [ Notes:
g - Testing completed in accordance with ASTM D7012-14
g— 150 - Elastic properties estimated over the range of 45-55% of peak strength
-
g 100 Axial Strain (LVDTs)
20 Axial Strain
n
50 s Circ. Strain
Vol. Strain
0 4 } 4 } 4 i t t 4 } }
-0.6 -04 -0.2 0.0 0.2 0.4 0.6
Strain (%)
Protected Business Information P-00924.002 Tested by: GB, TA

CanmetMINING - Rock Mechanics Laboratory Geological Survey of Canada Reviewed by: SG



Uniaxial Compression Strength Test: BC-81-2-109.01-U

Axial Stress - Time Test and Specimen Data:
200 Specimen ID: BC-81-2-109.01-U Moisture Condition: dry
Depth (m): 109.01 Test Completed on: 17-Feb-20
160 + Length (mm): 105.00 Load Control: axial displ.
= Diameter (mm): 47.23 Loading Rate (mm/s):  0.0007
S 120 ¢
-
% w0l Test Results:
2 Peak Strength (MPa) | 140.9
40 +
mechanical electrical
Axial Strain at Peak (%) 0.237 0.218
0 Maximum Volumetric Strain (%) 0.129 0.024
0 : 600 Young's Modulus, E (GPa) 72.6 73.6
Time (sec) Poisson's Ratio, v 0.15 0.45
Stress - Strain Curves Failure Description:
- planar shear, FA = 64°
200
160 T
. —__I’«/‘ Notes:
g 120 == : - Testing completed in accordance with ASTM D7012-14
g— - Elastic properties estimated over the range of 45-55% of peak strength
T 80 ——
E Axial Strain (LVDTs)
.%0 Axial Strain
40 e Circ. Strain
Vol. Strain
0 } t t t } 1 } t t } 4
-0.6 -0.4 -0.2 0.0 0.2 0.4 0.6
Strain (%)
Protected Business Information P-00924.002 Tested by: GB, TA

CanmetMINING - Rock Mechanics Laboratory Geological Survey of Canada Reviewed by: SG



Triaxial Compression Strength Test: BC-81-2-109.12-T

Stress - Time Test and Specimen Data:
200
Sigma 1 Specimen ID: BC-81-2-109.12-T Moisture Condition: dry
""" i Rock Type: sandstone Test Completed on: 13-Mar-20
150 1 Length (mm): 47.24 Load Control: axial
Diameter (mm): 10500 Loading Rate (mm/s): 0.0007

Confinement (MPz)

Stress (MPa)
=
o
o

(O]
o
1

Test Results:

. o
0 i i ‘ \ Peak Strength (MPa) 172.0
0 200 400 600 800 . .
. Axial Strain at Peak (%) 0.715
Time (sec) . . .
Maximum Volumetric Strain (%) 0.608
NV
Da Young's Modulus, E (GPa) 311
isson's Ratio 0.03

Stress - Strain Curves

200
FailureDescript

150 /\\ - plariar shear, FA = 65°

©
a.
£ 100 Notes:
: - Testing completed in accordance with ASTM D7012-14
£ - Elastic properties estimated over the range of 45-55% of peak strength
%D 50 Axial Strain

Circ. Strain

/ Vol. Strain
0 } } — = ——— : t t t t i +
-04 -0.2 0.0 0.2 0.4 0.6 0.8 1.0
Strain (10°m/m)
Protected Business Information Tested by: GB, TA

CanmetMINING - Rock/Mechanics Laboratory P-002797.002 Reviewed by: SG



Wiaxial Compression Strength Test:

BC-81-2-140.23-T

Stress - Time

250
Sigma 1
20— N oA |- Sigma 3
§ 150 +
7 R
3 100 + &
& \
50 + \
0 - + } } } - 4
0 500 1000 5Q0 2000
Time (sec)
Stress - Strain Curves
250 T
200
{ 'q
T 150 + \
2 N
o 100 / i \
) »
a 7 Axial Strain
50 T Circ. Strain
Vol. Strain
0 —t—t ./ —t —t
-0.4 -0.2 0.0 0.2 0.4 0.6 0.8 1.0

Strain (10°m/m)

Protected Business Information
CanmetMINING - Rock Mechanics Laboratory

Test and Specimen Data:

Specimen ID: BC-81-2-109.23-T
Rock Type:

Length (mm): 104.99

Diameter (mm): 47.24

Confinement (MPa)

Test Results:

Peak Strength (MPa)

Axial Strain at Peak (%)
Maximum Volumetric Strain (%)
Young's Modulus, E (GPa)

Poisson's Ratio

Failure Description:
- planar shear, FA = 60°

P-002797.002

Moisture Condition:
Test Completed on:
Load Control:

Loading Rate (mm/s):

195.7

0.372

0.289

69.5

0.14

ies estimated over the range of 45-55% of peak strength

pleted in accordance with ASTM D7012-14

dry
13-Mar-20
axial
0.0007

Tested by: GB, TA
Reviewed by: SG



